

Thyroid & Hormone Health Clinic

No.18 T Nagar Usman Road, Chennai-600017

Dr. Ananya Subramaniam, MBBS, DM (Endocrinology)

Reg: TN-MCI-61034 | Ph: +91 44 2434 5500

Patient Name: Priya Nair

Age / Sex: 38 / Female

Date: 07 Jun 2025

Patient ID: CHN-2025-0089

Diagnosis: Hypothyroidism + High Cholesterol

Rx

No.	Medicine	Dose	Frequency	Duration	Instructions
1	Tab. Levothyroxine 50mcg	50 mcg	Once daily	30 days	Empty stomach, 30 min before food
2	Tab. Atorvastatin 10mg	10 mg	Once daily (night)	30 days	After dinner
3	Tab. Metformin 500	500 mg	Twice daily	30 days	With meals

Advice & Instructions

- Do not miss Levothyroxine — take at the same time every day.
- Avoid soy products and calcium supplements within 4 hours of taking Levothyroxine.
- TSH (thyroid) test every 3 months — essential for dose adjustment.
- Lipid profile test every 6 months.
- Monitor fasting blood sugar weekly.
- Continue low-fat, low-sugar diet and regular walking.

Next Visit: 4 weeks

Signature & Stamp

Valid for 30 days. Dispense as written. Keep medicines out of reach of children.